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T o 3 Crernical Compostiont) 4:x10,000 5:x 100,000
Weight | 1, 500 e il
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1 4447 | R20430 FCI775701 T|263.0]|4832( 3 2 L |1,676] 252 |1,045] 120 | 61 2 1 15 0 1 2 1 32 |2051
P |1.735| 250 |1,058] 112 | 58 2 1 15 0 1 2 1 33
! 4447 | R20430 FC11 775702 T 2630|4832 36 2 L | 1.676] 252 | 1,045] 120 | 61 2 1 15 0 1 2 1 32 (2051
P |1,735| 250 |1,038| 112 | 58 | 2 1 15 0 1 2 1133
E0.8 1820 6006 1 4,447 | R20430 FC11775703 T]263.0|4832| 36 2 L |1.676 252 |1,045] 120 | 61 2 1 15 0 1 2 4 32 12,051
P 11,735 250 |1,058] 112 | 58 2 1 15 0 1 2 i) 33
P 182wt 1 4,447 | R20430 FC11775704 T|2630] 4832 36 2 L |1.676] 252 |1,045] 120 | 61 2 1 15 0 1 2 1 32 12,051
P |1,735] 250 |1,058] 112 | 58 2 1 15 0 1 2 1 33
1 447 | R233 FC11853301 T]301.3]498.7| 35 U L | 1.745] 255 | 1,047 144 | 54 3 1 23 0 1 2 1 41 12.004
P 11,738] 251 [1,083| 135 | 52 3 1 23 0 1 2 1 a1
| R20133 FC11853302 T|301.3]4987] 35 U L [1.,745] 255 | 1.047] 144 | 54 3 1 23 0 1 2 ! 41 (2,094
P 11.738] 251 |1,053] 135 | 52 3 1 23 0 1 2 1 41
1 4,447 | R20M25 FC11864002 T 2801|4825 34 2 L[ 1699 251 | 1.060[ 101 83 2 1 16 0 0 2 1 32 |2.07
P |1.792] 261 |1,064] 103 | 87 2 1 15 0 1 2 1 31
G 1 4447 | R2z2s FC11854101 T|280.1)4825| 34 2 L [1699] 251 |1.060] 101 83 2 1 16 0 0 2 1 32 |2.07
P | 1.792| 261 [1,064] 103 | &7 2 1 15 0 1 2 i 3!
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Iy Killee and fine grained sleel. Basic oxygen process and Vacuum degassing process were applied.+ This Mill Test Certificate is issued in accordance wilh EN 10204 Type 3.1
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